“ North-West Europe
1HHILCTITICTY WOW!

HILCIIrCyYy

EURDPEAN LMION

ELRCPEAN LINION

North-West Europe

European Reglonal Development Fund

DATE:

Authors:

ACTION:

SUBJECT:

September 2023

Hobus, Inka; Kolisch, Gerd;

A3 Valorising Activated Carbon from Cellulose (WOW-AC) for Micropollutant elimination in
Constructed Wetlands

D 3.3 Finding most suitable locations for AC-production (larger STP) and possible application in
Constructed Wetlands -Case Study



HilCIrcy ﬂ
North-West Europe

woean Reglons! Development Fund

p—y

dvans

hogeschool W i Wm b h&

I m e CHNISCHE UNIVERSITAT B .
= KAISERSLAUTERN Y et o

v
il —
UNIVERSITE DU D ¥g Le‘;’(g

LUXEMBOURG
WOW! is supported by the Interreg North-West Europe program.

WWW.NWEUROPE.EU/WOW

x LAB University of
Applied Sciences



Content

1
2

2.1

2.2

2.3
231
2.3.2

2.4
241
242

2.5

3.1

3.2
3.21
3.2.2
3.2.3
3.24
3.25

3.3
3.3.1
3.3.2
3.3.3
334

3.4
3.4.1
3.4.2

4.1
4.2
4.3

HILCIrey m

EUROPEAN UNION

North-West Europe

European Reglonsl Developmant Fund

3o T ot o N 6
Description of process teChNOIOZY .......ccccciiiuiiiiiiniiiiiiiiiiiiiir e rrssesesnessssenne 7
Production Of WOWSBiochar «-«eeeveeeseerueerternieenteenteenteesieesitestesseesseesbeesseesatesmsesaseenseenseesseesmeeenseensens 7
Elimination of micropollution with WOWyochar in constructed wetlands..........cccceeeviienennnneen. 8
Design of constructed wetlands and fiNe SIBVES ......ccccviii i 9
Constructed wetlands 9
Fine sieves 10
INVESTMENT COST..eiiiiiiiiiiiiiiie e e e e e s s nnree e e e e s 10
Constructed wetlands 10
Fine sieves 11
(07 YT (U T 1 U 12
Saarland: RIVEr BIIES ... e 13
Description of the catchmMEeNT area .......ooooviii i e 13
VaANT Lot e s e e s 15
Implementation of constructed wetlands with WOWo,iochar at small STPs 15
Implementation of fine sieves on larger STPs 18
Impact of the fine sieve on the treatment capacity 19
Logistic WOWhiochar 20
Investment cost 21
VAANT 21 saa e s 22
Implementation of constructed wetlands with WOWo4iochar at small STPs 22
Implementation of fine sieves on larger STPs 24
Logistic WOWhiochar 24
Investment cost 25
Summary of the case study: Saarland ........ccccuveiieciiii e 26
Impact on water quality 26
Cost comparison 27
=T 1= 3T 29
Description of the catchmMent area ........oooviii i 29
Implementation of fine sieves oN 1arger STPS.........coiie it 29
Implementation of fine sieves on 1arger STPS........cov i 30



HILCIIrCyYy E
North-West Europe

4.4 LOZISTIC WOV Giochar «eeeeeenmrrrereeeeesasiiurreteeeeesssaisereeeeesssssaunsssaeeeesssssasnseseeesesssnsanseseeeeesssssanssseeeees 31
4.5 INVESTMENT COST ...ttt e 32
5 SCOUIAN ..o s 33
5.1 Description of the catchmMEeNT area .......oooocvviii i e 33
5.2 Implementation of constructed wetlands with WOWhiochar at small STPS ....ccoocvvveeeiiiieeeneen. 33
5.3 Implementation of fine sieves 0N 1arger STPS........coo e e 34
5.4 INVESTMENT COSTS woiiiiiiiiiiiiiiiii e e e e s be e e e e e s 35
5.5 IMPACt ON WAtEr QUAIILY cooieeieee et st e e e s ree e e s sbee e s s eabee e e s aneeas 35
6 L00a T3 T 11T T T 37
7 3= =T =T ot = 38
8 ADDIrEVIatioNS ......uuuuiiiii s 40
9 PN o] o111 T [} N 41
9.1 Steckbriefe SAArIaNd........c.oo i e 41
9.2 StECkbriefe IFAaNG ......ooiiieeee et 46
List of figures
Figure 1: Finesieves in Ede (WOW, 2022) .......uuiieiiiiiee e et e e itee e eeitee e e e atae e s e ateeesensaeesentaeeeensaeasensenas 7
Figure 2: Filter construction of a conventional Retention Soil Filter ((E. Christoffels, 2014)) ...................... 8
Figure 3: Filter structure of retention soil filter (RSF) with addition of biologically activated plant carbon
(M OWVBIOEhar) -+ vveeureeseenmeenute st et et e st e suteeue e e bt e bt e bt e saeeeaeesateeabe e bt e bt e eb e e saeeeate e beesbeesaeesabesabeeabeenbeenbeesmeeenteentean 9
Figure 4: Example for RSF design for small STP Haupersweiler in Catchment area Blies in Saarland
(CT=T 007101V SRS 10

Figure 5: Specific investment costs for constructed wetlands of combined sewer overflows depending on
the filter surface area for the year 2021 (modified data from (Grotehusmann, 2015) reference year 2014)

..................................................................................................................................................................... 11
Figure 6: Selected part of catchment area Blies, Saarland (Germany) with considered STP for RSFs
installation (modified) (Schmitt et al., 2019) ....ccoiuiii it e e e e e e e e e e areeas 13
Figure 7: Concentration profile of River Oster for Diclofenac (modified) (Schmitt et al., 2019) ................ 14
Figure 8: Dry weather days in 2022: STP HaUpPerswWeiler .........ooivciiiiiiciie et 16
Figure 9: Treated annual sewage water flow of 70% with a design sewage water of 90 m3/h................... 17
Figure 10: Influence of the fine sieve on the treatment capacity and air volume for aeration of STP
Haupersweiler and STP Ottweiler for different sCenarios .......cccccveeieeiii i, 20
Figure 11: Concentration profile of River Oster for Diclofenac (modified) (Schmitt et al., 2019) for the
current condition, for variant 1 and Variant 2......ccoooevivieiiiiiiiiii 27
Figure 12: Catchment area in the south-east of Ireland ............ccccuiiiriiii i e 29
Figure 13: Distribution of the STP in Scotland in Scotland, divided into 4 regions. Region 1- blue, Region 2-
purple, Region 3- 0range, REZION 4- rEEN ......cciiiciiiei it cctee et e e e te e e sre e e e stre e e e sabee e e esabaeesesnbaeeeennseeas 33



HILCIIrCyYy i-
North-West Europe

European Reglonsl Developmant Fund

Figure 14: Selected locations of STP for different regions in Scotland where the constructed wetlands with
WOWhbiochar could be installed (circles) and selected STP for cellulose recovery (squares)........cccceeeevveeenn. 34
Figure 15: Annual diclofenac reduction in % for Scottland...........ccoooieriiiiiiiiiiieee e 35
Figure 16: Share of the Diclofenac load in the effluent for Scotland depending on the size of STP in [%] 36



HILCIIrCyYy E
North-West Europe

Eurepean Reglons Devetopmant Fund

1 Introduction

Micropollutant have been detected ubiquitously in the aquatic environment. In addition to pesticides and
industrial chemicals, pharmaceutical agents used in human and veterinary medicine have become the
focus of discussion.

Since a large number of micropollutant cannot be retained in a targeted manner or only inadequately in
conventional mechanical-biological sewage water treatment plants, their targeted elimination by means
of micropollutant elimination stages (ozonation, adsorption on activated carbon, etc.) is currently being
intensively investigated. However, micropollutant elimination stages are mainly used in larger sewage
water treatment plants. Simple and robust solutions for smaller sewage water treatment plants are hardly
available. However, small sewage water treatment plants sometimes have a major impact on water quality
because they discharge into small receiving water bodies. A simple and effective option are constructed
wetlands with activated carbon. High elimination efficiencies of 80 % have been demonstrated by (Brunsch
et. al, 2018)). Biochar can also be used as an alternative to activated carbon. Biochar is a carbon material
that can be produced by carbonisation (pyrolysis: combustion in the low-oxygen environment) of various
bio-based materials. Activation of the biochar further increases its surface area, which improves its
adsorption capacity. Within the framework of WOW! Project, the production of biochar from cellulose
from wastewater (toilettpaper) as feedstock has been proved (WOW, 2020). However, the activation of
the biochar showed only low efficiency. Therefore, the pyrolis of Cellulose at low temperature in
combination with biological activation was tested. (Vendetti et al., 2023) showed high removal efficiency
for a biological activated biochar with 50% biochar and 50% straw. In the following, biologically activated
charcoal from a cellulose-straw mixture is referred to as WOWsiochar.

In the report, solutions for biochar production (on larger sewage treatment plants (STPs)) and
subsequently their use in Constracted Wetlands with WOWsiochar (0N smaller STPs) are developed for three
different areas in NWE.



HmilCrrcy ks
North-West Europe

European Reglonsl Developmant Fund

2 Description of process technology
2.1 Production of WOWsiochar

Sewage water contains a lot of cellulose, which is well suited for biochar production. The share of cellulose
in the total COD in the influent of the wastewater treatment plant is about 30% (Ruiken, 2013). Fine sieves
can be used to remove the cellulose from the wastewater. It can then be dewatered, dried and pressed
into pellets. For the case study, a mixture of cellulose pellets and straw (50% cellulose and 50% straw by
volume) was considered to produce biochar, which is carbonised under lack of oxygen at high
temperatures and subsequently biologically activated. Studies by (Vendetti et al, 2023) showed the highest
micropollutant elimination rates for this biochar.

Cellulose is mainly found in fibrous form in municipal sewage water and can be removed with high
efficiency using fine sieves. For cellulose separation, "rotating belt fine sieves" can be used. This involves
two processes: Separation of solid particles and their subsequent thickening in a space-saving form.

The sewage water passes through the continuously moving filter belt. The speed of rotation changes
depending on the amount of inflowing water. The mesh size can be selected between 90 and 2000
microns, depending on the wastewater quality and purification objective. Suspended solids and solids
larger than the pore diameters are retained and help to remove finer materials from the sewage water.
The sieveings are washed in a cellulose scrubber and dewatered in a screw press. Figure 1 shows the fine
sieve (right) and the cellulose washer (left).

Figure 1: Finesieves in Ede (WOW, 2022)

With the removal of cellulose from the sewage water, the COD-load to biological treatment stage is
reduced. The required oxygen demand in the biological stage for oxidation of the carbon compounds and
thus the required energy demand is reduced. However, with the use of cellulose for WOWsiochar production,
no energy-rich primary sludge is available on the STP that can be used in the digestion stage for biogas
production. In the case study, therefore, only STPs on which no primary sedimentation and no digester
are installed were considered for the integration of fine sieves.



HILCIrey H

EUROPEAN UNION

North-West Europe

European Reglonsl Developmant Fund

2.2 Elimination of micropollution with WOW@iochar in constructed wetlands

Constructed wetlands are used as a nature-based sewage water treatment technology in rural areas
(DWA-A 216, 2006) and for the treatment of discharge water from combined sewer systems
(Grotehusmann, 2015). Studies by (Brunsch et al., 2018), showed that with constructed wetlands
micropollutants such as heavy metals and pharmaceutical residues can be eliminated in the effluent of a
STP by the addition of activated carbon. (Vendetti et al. 2022a, 2022b) demonstrate on a pilot scale level
that also high elimination rates for micropollutants can be achieved with the use of biochar in constructed
wetlands. (Venditti et al. 2023) showed on a pilot scale that a comparably high elimination performance
of 80% on average can be achieved with the biologically activated WOWiochar from recovered cellulose
from sewage water. The results show that this nature based technology can achieve comparable
elimination rates to technical processes for micro-pollutant removal such as ozonation and GAK filters.
Due to the simple design and low operational effort, the use of constructed wetlands with char is
particularly suitable for small STPs.

The structure of a conventional constructed wetland for the purification of discharge water from combined
sewer systems is shown in Figure 2. The filter body of sand (diameter 0.063-2 mm) has a layer thickness of
0.75 to 1 m. It is dewatered by a drainage system situated below the filter layer (filter gravel 2-8 mm
diameter). It is dewatered by a drainage system situated below the filter layer (filter gravel 2-8 mm
diameter). Beneath the drainage layer the constructed wetland is sealed against the ground with an
impervious membrane. The water can be supplied either from above (vertical fow) or from the side
(horizontal flow). Distribution channels ensure an even distribution of the sewage water. As the water
percolates through the filter layer, both physical (adsorption) and biochemical (microbiological cleaning)
processes take place, purifying the wastewater. In general, constructed wetlands are planted with reeds
to ensure a permeable filter surface. (E. Christoffels, 2014).

Filter layer (sand)

Maintenance pipe
Drainage layer (gravel) with drainage pipe

Sealing membrane

Figure 2: Filter construction of a conventional Retention Soil Filter ((E. Christoffels, 2014))

For the case study, WOWyiochar is used for the elimination of micro-pollutants in constructed wetlands.
Following (Venditti et al. 2023), a 65 cm high layer with a mixture of 85 vol.% sand with grain size 0-3 mm
and 15 vol.% WOWbiochar was chosen for the filter design (see Figure 3). The elimination efficiency of the
biologically activated WOWyiochar Was set at an average of 80 % for micropollutants.



expanded clay 4-10 mm

10cm !

85% expanded sand 0-3mm

expanded clay 2-5 mm

15% biologically activated 65 cm
plant carbon 0-10 mm
expanded clay 4-10 mm 10em

Scm

HILCIrey H

EURDPEAN LMION

North-West Europe

European Reglonsl Developmant Fund

Figure 3: Filter structure of retention soil filter (RSF) with addition of biologically activated plant carbon (WOW giochar)

2.3 Design of constructed wetlands and fine sieves

2.3.1 Constructed wetlands

For the determination of the required filter area of the constructed wetlands with WOWhiochar, the

following two approaches were considered according to (Venditti et al., 2023):

e specific area of 0.4 m?/p.e.

e Average hydraulic surface loading of 200 L/m?/d or maximum hydraulic surface loading of 400

L/m?/d

The largest area was used in the following calculation. Length and width were chosen according to the
space available. For the sand and WOW,ochar proportions, the ratios according to chapter 2.2 were taken
into account. For the calculation of the WOW,iochar mass, a char density of 1.500 kg/m?3 was used. Figure 4
shows an example of the design of a soil filter for a STP with a connection size of 3.033 p.e..



HilCIrcy

EURDPEAN UNION

North-West Europe
WOW!

European Reglons Developmant Fund

WWTP |Unit || Haupersweiler

Input Data

Connected PE PE 3,033
Annual flow m*/a 794,346§
Waste water flow to
constructed wetland  im®/a 525,600§
Treating process - BB/DN/AS ‘
Receiving water - OSTER

Wetlands Baka Distribution structure
Area m? 3630, '
Length m 6613]
Width m 55
Filterbody m?
Volume: Sand m? ‘
Volume: WOW char m’ 3543 55x66=3620'm?
Amount of WOWsgiochar
(50% straw/cellulose) kg
Investment costs
without WOWs5;ochar i
production costs € 2,050,801
Transport costs
WOWSsiochar € 4,202
Transport costs 3
Cellulose € -
Total investment costs
of constructed |
wetland € 2,585,890 |
Average filter velocity im/h 0.0131]
Average Hydraulic
Volume Rate L/(m?-d) 323.967§

Figure 4: Example for RSF design for small STP Haupersweiler in Catchment area Blies in Saarland (Germany)

2.3.2 Fine sieves

The fine sieves were designed for the maximum sewage water flow. For the maximum hydraulic capacity
of a fine sieve module, 484 m3/h was taken from a manufacturer's offer. When determining the number
of fine sieve, a reserve module was always included. The purification performance of the fine sieve was
determined analogously to a separation performance of a primary treatment with a hydraulic retention
time of 1.5-2 h according to (DWA A 131, 2016).

2.4  Investment cost